
Part Numbers
Item Description Part No.
1 Canopy 6951
2 Mantle Assembly 4205
3 Cone Soacer 6794
4 Cone Retainer Washer 6884
5 Ceramic Cone 6171

6
Burner Assembly LPG 4640
Burner Assembly NATGAS 4639

7 Dust Filter 3343
8 Screw M4 x 10 mm Lone 7135
10 Main Injector 6883
11 Spark Tray 4624
12 Nut Flance M12 7021
13 Venturi Brush - (Not Supplied With Heater) 6284
14 Adaptor Stud 6245
15 Main Feed Assembly 3104

Pilot Feed Assembly "V" Only 3107
16 Pilot Feed Assembly "SX" Only 3012

Pilot Feed Assembly Old "V" & "s" Only 3106
18 Pilot lniector - Non Windjammer Models 6452
20 Windjammer Pilot Assembly - See Below --
21 Cap Screw M6 x 10 mm Lono 7042
22 Pipe Support Bracket 6049
23 Suspension Chain Assembly 3073
24 Nut Hex. M12 Stainless Steel 7020
25 WasherM12 7116
26 Chain Suspension Bracket 6045
27 Port Cleaner, Brass Bristle - (Not Supplied With Heater) 5784
28 Probe Bracket Kit 3069
29 Brass Nut 3/8" BSP 6219
30 Brass Olive 3/8" BSP 6255

Thermocou les
Thermocou le M10 "V" 6299
Thermocou le M8 "F" "MX" & "SX" 6095

Jets
L[J Main Jet - See p~e 2
[1[J Pilot Jet - See Pa e 2

Windiammer Pilots

c] D~
Key Description Part No.
A Windjammer Pilot - E40 F / V / SX - LPG 4628
B Windiammer Pilot - E40 F / V / SX - NATGAS 4618
C Windjammer Pilot Tube Assembly - All LPG Models - Spares 4620
0 Windjammer Pilot Tube Assembly - All NATGAS Models - Spares 4621
E Windiammer Pilot Injector - All Models - Spares 6777

9


